ASSEMBLY INSTRUCTION 24590031/01




Axl Cx2 E x2

[l [ R

I I 1

I I T 1

I [T [1 [

I I 1 1

B x1 D x1
No Part Image Part Name Q.Ty

1 e—) Screw M6x35 18
2 — Screw M8x90 2
3 Eru M8 2
4 ® Washer M6 18
5 @ Washer M8 2
6 Washer M8 (plastic) 2
7 b Wrench 13 1
8 Allenkey 1




Step 2







	Sheet1(4)
	Drawing View73

	Sheet1
	Drawing View8
	Drawing View9
	Drawing View11
	Drawing View13
	Drawing View14
	Drawing View18
	Drawing View19
	Drawing View20
	Drawing View21
	Drawing View49
	Drawing View50
	Drawing View51
	Drawing View52
	Drawing View53

	Sheet1(2)
	Drawing View26
	Drawing View27
	Drawing View28
	Drawing View34
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View38
	Drawing View39
	Drawing View40
	Drawing View41
	Drawing View42
	Drawing View43
	Drawing View45
	Drawing View46
	Drawing View48
	Drawing View54
	Drawing View55
	Detail View  (1 : 5)
	Detail View  (1 : 5)

	Sheet1(3)
	Drawing View32


